LIEGLER & BROWN

MOBILE CART
ASSEMBLY INSTRUCTIONS
ART GODE: 2G23CARTE
ITS ZIGGY E-SERIES TWIN & TRIPLE GRILLS

BBQ SOLD SEPARATELY
Tools required: 1x Phillips Head Screwdriver



ASSEMBLY INSTRUCTIONS

PARTS LIST
FIRST CHECK THAT YOU HAVE ALL THE PARTS:

ITEM PART NAME Qry PICTURE SPARE PART CODE
A BACK LEG ASSEMBLY 1 ZGTGO10E
B ROTISSERIE HOOK 1 ZGTGO43E
C TOP PANEL 1 ZGTGOO8E
D CART BASE CROSS BAR 2 ZGTGO11E
E FRONT LEG ASSEMBLY 1 ZGTGOO9E
F CASTOR WHEEL 2 ZGTGO40E
G WHEEL 2 ZGTGOA4TE
H AXLE 1

(packed with bottom shelf) = ZGTGO41E
| BOTTOM SHELF 1 ZGTGO029E
J GAS CYLINDER HOOK 1 ZGTGO27E

FASTENERS
MARK ITEM DESCRIPTION QTY. PICTURE
K M5 X 12MM SCREW
(21pcs screws for Cart + 3pcs spare screws) 24
L M6 X 20 WING NUT 1 %
/( \
M8 LOCK NUT 1 \)
M 1S
N SOCKET WRENCH 1
@) 1
SPANNER ="

(COMPLETE BOLT PACK SPARE PART CODE ZGTGCARTBPE)

2




ASSEMBLY INSTRUCTIONS

Step 1 STEP 1: Fit the ROTISSERIE HOOK (B) onto the BACK LEG
P ASSEMBLY (A) using 1 M5 x 12mm SCREW (K). Tighten the
screw firmly.

The rotisserie hook is for an optional rotisserie shaft storage. Check with your local
Barbeques Galore store for details.

@P M5 X 12MM SCREW(K) 1PC



STEP 2: Fit the TOP PANEL (C) and two CROSS BARS (D)

Step 2 to the BACK LEG ASSEMBLY (A) using eight M5 x 12mm
SCREWS (K). Make sure the “FRONT” label is at the front
as shown.Tighten all screws firmly.

FRONT
= Top panel(C)
_
VAN, o
2 B

a N

CROSS BAR(D) CROSS BAR(D)

@ M5 X 12MM SCREW(K) 8PCS



STEP 3: Fit the FRONT LEG ASSEMBLY (E) to the
CROSS BARS (D) and TOP PANEL (C) using eight

Step 3 M5 x 12mm SCREWS (K).Tighten all screws firmly.
P
—
| AN
1 = | .
@)

|\ RS T R
................ o N

CROSS BAR(D) e R e e CROSS BAR(D)

( LIIIIsEliIiTEIiTiiiiatiialafiiiaiisciiiisiia)
SeleleleZelstalililiiisaziziosioniizatiiaiais N

S2tltee-.- r-;izi;izj;oéiie:::e:-:ezfzozei;:e:-:o:ezo
[ \
7 >

v M5 X 12MM SCREW(K) 8PCS



STEP 4: Fit the two CASTORS(F) to the left side legs.
Do not worry if they do not fit all the way in - once the
Step 4 cart is upright, pushing down on the cart will pop them
into place. Thread a WHEEL (G) onto the AXLE (H) .
Thread this assembly through the two right side legs.
Add another WHEEL (G) then lock in place with the LOCK
NUT (M).Tighten the nut firmly using the tools provided
as shown.

CASTOR WHEEL(F)

WHEEL(G) =
CASTOR WHEEL(F)

AXLE(H)

® 0 0 00090
o oo o0a o o o o0
e o 0@ 0. ©,2,9%%

WHEEL(G)

BACK LEG ASSEMBLY(A) %000099%0%5%6%%00000000%024%6%%% 0"

o @ 0 0 @
goooo e 00009

FRONT LEG ASSEMBLY(E )

Note the notch on axle for the spanner

AR/
V/ 7
., /]

((@ M8 LOCK NUT(M) 1PC

SOCKET WRENCH(N) 1PC

\SPANNER(O) 1PC



STEP 5: Fit the BOTTOM SHELF (I) into place as shown using
Step 5 four M5 x 12mm SCREWS (K).

Make sure each screw properly engages into the leg section.

Tighten all screws firmly.

(=]
(=]
o

(=]
o 0O o o oo
o 0O O o0 o0 o0 O
(=] o o

BOTTOM SHELF(I)

v M5 X 12MM SCREW(K) 4PCS



STEP 6: Install the GAS CYLINDER HOOK (J)
Step 6 using one M6 x 20mm WING NUT(L)

GAS CYLINDER HOOK(J )

% M6 X 20 WING NUT(L) 1PC



Step V4 STEP 7: Remove the wing nuts from the BBQ feet and
detach the four feet from the BBQ.




Step 8 STEP 8: Store the BBQ feet as shown on the BBQ
top shelf ready for later portable use.

Step 9 Carefully position the BBQ onto the cart and lock in
P place with the four wingnuts that held the feet.

Screws

Carefully read the barbeque instruction manual before using the barbeque.

10



13

12

11

10

9

Parts List

ITEM PART NAME PART CODE QTY PER BBQ | QTY PER CODE
1 GAS CYLINDER HOOK ZGTGO27E 1 1
2 TOP PANEL ZGTGO0SE 1 1
3 TOOL HOOK ZGTG00306E 1 1
4 FRONT LEG ASSSEMBLY ZGTGOO09E 1 1
5 CART BASE CROSS BAR ZGTGO11E 2 1
6 AXLE ZGTGO41E 1 1
7 WHEEL ZGTGO47E 2 1
8 LOGO 1 1
9 BOTTOM SHELF ZGTG029E 1 1
10 CASTOR WHEEL ZGTGO40E 2 1
11 CASTOR WHEEL PLATE ZGTGO028E 2 1
12 BACK LEG ASSEMBLY ZGTGO10E 1 1
13 ROTISSERIE HOOK ZGTGO43E 1 1
14 BOLT PACK FOR CART ZGTGCARTBPE 1 1

More Information?

Need more information or assistance in any way?
You can call your Barbeques Galore store where barbeque experts will be happy
to help you.

Just phone 1800 978 555 for your nearest store.

Or visit our website at: www.barbequesgalore.com.au
For customer care call 1 300 139 867

11




